REF.

SR

= 0o

11.

PART NO. PART NAME QTy.
E10-8000 AIRFRAME, A600 TALON.....cccocuiienieunrannnnnnnss 1
E11-8250 SKID END PLUG....cccuurrurrieiitieiniierieeniennene 4
E11-8200 SKID (PILOT SIDE).c.ccciituetreucmeucrannnnenncennanes 1

E11-8210 SKID, REINFORCED (PASSENGER SIDE)........ 1
E11-8000 FRONT LANDING GEAR WELDMENT, TALON...1

E00-2415 BOLT AN4—24A (1/4 X 2=1/2).ccecreucunc.e. 2
E00-3402 NUT 1/4-28 FIBERLOCK AN365-428A.......2
E00-4401 WASHER 1/4 REGULAR AN960-416.......... 4
E11-9020 LANDING GEAR STEP......occervererererrererenenen. 4
E11-4110 LANDING GEAR STEP END PLUG.......cece..... 4
E11-8010 REAR LANDING GEAR WELDMENT, TALON.....1
E00-2601 BOLT AN6—10A (3/8 X 1”).irerererererrererens 2
E00-3600 NUT 3/8-24 FIBERLOCK AN365-624A......2
E00-4600 WASHER 3/8 REGULAR AN960-616.......... 4
E00-2401 BOLT AN4—6A (1/4 X 3/4).ccccrerecverenne. 2
E00-3402 NUT 1/4-28 FIBERLOCK AN365-428A.......2
E00-4401 WASHER 1/4 REGULAR AN960-416.......... 4
E37-9020 BUSHING, GROUND HANDLING WHEELS....... 2
E00-2416 BOLT AN4—25A (1/4 X 2-5/8)...ccoeun.... 8
E00-3402 NUT 1/4-28 FIBERLOCK AN365-428A.......8
E00-4401 WASHER 1/4 REGULAR AN960-416.......... 16
E12—8100 BATTERY BOX..eoeerererereererernenererseseseenssennanene 1
E00-3504 NUT 5/16—18 FIBERLOCK AN365-518...... 2
E00-3503 NUT 5/16—18 JAM AN340-518......cccueee.. 2
E10-4010 5/16—18 STUD (CUT TO LENGTH)............ 2 @
E00—3505 NUT 5/16=18 WING....c.coevruereererererrenerenss 2
E10-4022 BATTERY STRAP .063 X 3/4..cccerevecverenene 1
E10-4031 BATTERY RUBBER STRIP.....ccerereruererevenene 1 NOTE:
E12-3100 FOOT PEDAL SCISSOR BRACKET.........ce.e.... 2
E10-6230 BODY SUPPORT BUSHING.......covevereeererenees 4
E12-3121 PEDAL SHAFT BRACKET......coecerererrererreverenes 2
E12-3130 CYCLIC SHAFT BRACKET.....cecerervererervererenen 2
E12-3141 CYCLIC FORE/AFT STOP BRACKET.............. 2
E12-3151 CYCLIC FORE/AFT CABLE BRACKET............. 1 @
E12-3170 OUTSIDE COLLECTIVE SHAFT BRACKET......... 1
E12-3160 INSIDE COLLECTIVE SHAFT BRACKET............ 1
E12-3500 THROTTLE CABLE BRACKET........cccrererrererene 1
E12-3601 FUEL TANK BRACKET, PILOT......ccccrrerervenen. 1
E12-3611 FUEL TANK BRACKET, PASSENGER.............. 1
E12-3191 TORQUE LINK BRACKET, UPPER.........con.... 1
E12-3192 TORQUE LINK BRACKET, LOWER.......cccrereens 1
E12-3453  OIL FILTER BRACKET.....ccvrverereererereeenerennes 1
E10-3246 TAIL BOOM SUPPORT BRACE, PASSENGER...1
E12-3640 RADIATOR MOUNTING BRACKET........cceune.. 2
E12-3200 CLUTCH IDLER BRACKET......cervrrererureererersene 1

E12-8170 SEAT BELT ATTACHMENT BRACKET. e 2
E12-3231 CLUTCH PIVOT ARM BRACKET.....cccoorruerrrnnne 1
E10-3241 TAIL BOOM SUPPORT BRACE, PILOT............ 1
E12-3271 FAN DRIVE COUNTERSHAFT BKT, LOWER..... 1
E12-3261 FAN DR. COUNTERSHAFT BKT, UPPER......... 1
E00-2606 BOLT, 3/8” X 1” DRILLED HEAD............... 2

E09-3231 TAIL BOOM ATTACHMENT BKT, LOWER........ 2
E09-3221 TAIL BOOM ATTACHMENT BKT, UPPER........ 2

E18-5130 TAIL ROTOR TENSIONER MOUNT.....c..ec....... 1
E10-6210 ALTERNATOR MOUNT...uveteriernneeeerenreeeessnnens 1 e
E12—3650 SURGE TANK BRACKET....cceeeeeerruveeeesrruneeens 2
E12-8150 WATER PUMP BRACKET....ccessuerereereneeeeeenens 1
E12-3411 HOOD BRACKET..cccccoteereeereerneeresseereneneeenenens 1

E00-6203 RIVET 1/8 X 1/2 STEEL POP.
E11-9030 LANDING GEAR STEP GUSSET... .
E12-3320 TAIL ROTOR CABLE BRACKET......c..cc.oeuueunnnn. 1

AIRFRAME SERIAL
NUMBER LOCATION

CENTER FRONT GEAR
ON AIRFRAME BUSHINGS

AIRFRAME IS REFERRED TO A
DRIVE MOUNT AREA.

THE SQUARE TUBE PORTION OF THE

S THE

ROTORWAY INTERNATIONAL

CHANDL

ER, ARIZONA

SCALE:

NONE APPROVED BY:

DRAWN BY: WAR

DATE: 1—11-08 REVISED: 5—27—-08
AIRFRAME, LANDING GEAR
MX)EL:OO TALON DRAE";GONiM;EgOO




